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fE AR

G Report No.: BCTC1912001320B
N B il 4 —
i I s WS-B2000DC fiks Begleri
Product Name | Li-ion Battery Model Trade Mark g
Pack
” TRYITT Bk BB A R A F]
ZFr/Name
SHENZHEN LONGDAWEI TECHNOLOGY CO., LTD
wdl PHEIRFIA G TALIX 15 3P
. H/Address N bk'i;l Iﬂ?%%jﬁ/%’] = I: ﬁ'ﬂ% %
il & 3F,1building,diaoyutai industry Delaney district longhua shenzhen
Manufacturer | g = 1 37 el 13728991399
M/ Website http://www.longdawei.site
i FE/Email ericqin2013@126.com
BRI 374 78 L RR 1] HL i DUER IR R 2000mAh
Nominal Voltage ' Charge Limit Voltage ' Rate capacity/Energy 7.4Wh
P 78 H LI *m/ﬁﬁﬁl%.%vﬁ B i
Standard 1000mA Standard Discharge 400mA 2000mA
Max. Charge Current
Charge Current Current
— . . .
Max. Discharge 3000mA 100mA Final Discharge 2.8V
End Charge Current
Current Voltage
X Q ) o N h/\n
H &S 191202113-01~191202113-48 R N 1PC
Sample No. Internal cells Count
O ) 3 PR - . .
& ijl’rﬁ HEI e R AT IR 24 7
e
Manufacture SHENZHEN LONGDAWEI TECHNOLOGY CO., LTD

PR 7 128034 58 bt/ Test method and criterion:

Recommendations on the Transport of Dangerous Goods, Manual of Test and Criteria
(ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1)

P B CRTfak R yis i @l S BT IEL, 38.3br#EZIK
(ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1)

K463 H / Test Iltem:
T.1.: Altitude simulation 7 B #5411
T.2.: Thermal test i FE iR 5%
T.3.: Vibration #E 3]

T.4.: Shock :

T.5.: External short circuit #h4% i%
T.6.: Impact / Crush f# /%7 &
T.7.: Overcharge it 7 H
T.8.: Forced discharge i H

4i=: BCTC/RF-BAT-006
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BCTG TEST Report No.: BCTC19120013208

K556 454 | Conclusion:
LR, SR EBAE (TR s @il sSeaGMbrqEF M) SBANBITRRIZIEL, 538.37Fx
HEER
The sample has passed the test items of UNITED NATIONS "Recommend
DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6,

o B & | e {‘ffﬂ &35
Tested by /;}7“4’(11/@ \/ Ny Reviewed by /)MM‘“ [DOW\
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Report No.: BCTC1912001320B

— &8 | General remark:
AR A BRI 25 A SR IR R S A R,

laboratory.

The test results presented in this report relate only to the object tested.
FrAEEE S, 75 0 T0IR50 == A5 i b AR & AS5 4 S ).

This report shall not be reproduced, except in full, without the written approval of the Issuing testing

T AEFR IS E L #)%E | Possible test case verdicts:

— IR DA IE A8 i

— Test object does not meet the requirement

. N/A (or N)
— Test case does not apply to the test object
— TR0 i 2 R
) ) P (Pass)
—Test object does meet the requirement
— ki A R R
PRI AF AN 3K F (Fail)

4i=: BCTC/RF-BAT-006
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BCTG TEST Report No.: BCTC19120013208

ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1

2% #kIClause |#Fr7HE% >R/ Requirement + Test #553 | Result H|5E 1 Verdict
38.3.4.1 Test T.1: Altitude simulation/f& B P

Test cells and batteries shall be stored at a
pressure of 11.6 kPa or less for at least six
hours at ambient temperature (20+£5°C)/ ¥, P
VR E I S 2025°C. RREIAKTF
11.6kpalty PR35 rh I AEAS D F-6 4NN
Cells and batteries meet this requirement if No leakage, no venting, no
there is no mass loss, no leakage, no venting, |disassembly, no rupture and no
no disassembly, no rupture and no fire and if |fire. / TLiRK. TLEW. Tt 7
the open circuit voltage of each test cell or il TR R T E KILE
battery after testing is not less than 90% of its

voltage immediately prior to this procedure. The data see table T.1. / iR %L
The requirement relating to voltage is not BT

applicable to test cells and batteries at fully P
discharged states.

[RGB SR T ERL . Tl

W TEW. oo, TR TGE K
G FORS ECFRIBIINA S AT B AT
HITF B HURF90% . I T0 5G T+ Fi A 777 1T P 25K
ANiE T 58 A O S R B A L .

38.3.4.2 Test T.2: Thermal test/{&EiR%: P

Test cells and batteries are to be stored for at
least six hours at a test temperature equal to
72+2°C, followed by storage for at least six
hours at a test temperature equal to —40+2°C.
The maximum time interval between test
temperature extremes is 30 minutes. This
procedure is to be repeated 10 times, after
which all test cells and batteries are to be P
stored for 24 hours at ambient temperature
(205°C). [H Jel e AL 7 242° CHIFR G TR
BN/, IRJETHAE-40£2°C IS
JHCE 227D 6 /NI o i B A AR ) 5 O [ B o (1)
30408 WILEI10IR, fJa K b B
2045°CHIIR ST i B 24/

For large cells and batteries the duration of
exposure to the test temperature extremes
should be at least 12 hours. /%FF KH s, 7£
e AP T B TR I ) > 124 /N

N/A
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BCTG TEST Report No.: BCTC19120013208

ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1

2% #kIClause |#Fr7HE% >R/ Requirement + Test #553 | Result H|5E 1 Verdict

Cells and batteries meet this requirement if No leakage, no venting, no
there is no mass loss, no leakage, no venting, |disassembly, no rupture and no
no disassembly, no rupture and no fire and if |fire. / LR TLEMW. T o
the open circuit voltage of each test cell or i, TCREZILI R T E KL%
battery after testing is not less than 90% of its
voltage immediately prior to this procedure. | The data see table T.2.
The requirement relating to voltage is not | MAEE 0T .2,
applicable to test cells and batteries at fully P
discharged states.

[RGB SR OiERL. Tl

W TEW. oo, BRI TGE K
G FORS BRI S AT AT
HITF B8 HUR R90% . I T3 5G T+ Fi A 777 T P 25K
AN T 58 A O S I HLE A L .

38.3.4.3 Test T.3: Vibration/#R3) P

Cells and batteries are firmly secured to the
platform of the vibration machine without
distorting the cells in such a manner as to
faithfully transmit the vibration. The vibration
shall be a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz
and back to 7Hz traversed in 15 minutes.
This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. P
One of the directions of vibration must be
perpendicular to the terminal face. /i 2470
A 2R IRE & G 1 E . IRBLIESZ TR
X, PA7THZIGINZE200HZ, SR JE /D [B1£]7HZ
N—MER, —MEAFFZ57 8 X RE R
=ANEAREEE DT 1) EAEM 1208, L34
o Horh—NMRE) T 0] 250 HE B b AR
i

The logarithmic frequency sweep shall differ
for cells and batteries with a gross mass of
not more than 12 kg (cells and small
batteries), and for batteries with a gross mass =
of more than 12 kg (large batteries). /%] T Jii
AN KT 12kg AR it (FEL RS/ F ) 5
ik 12kg Py HL I CR HLI), X B RAN [
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BCTG TEST Report No.: BCTC19120013208

ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1

2% #kIClause |#Fr7HE% >R/ Requirement + Test #553 | Result H|5E 1 Verdict

For cells and small batteries: from 7 Hz a
peak acceleration of 1 gn is maintained until
18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total
excursion) and the frequency increased until
a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of
8 gn is then maintained until the frequency is P
increased to 200 Hz. /% T AI/N L, X
HAAPR: INTHZIT IR PR RF Lgni) ds K hiis 52
HLEISAE N18Hz, R JEHRIECRFF7£0.8mm
(S MmA% 1.6mm) Jf- 39 A B 2] ok ik s
F8gn (MK LI N50HZ), H-F5 K s B AR RFLE
8gn E RS2 % 200Hz .

For large batteries: from 7 Hz to a peak
acceleration of 1 gn is maintained until 18 Hz
is reached. The amplitude is then maintained
at 0.8 mm (1.6 mm total excursion) and the
frequency increased until a peak acceleration
of 2 gn occurs (approximately 25 Hz). A peak
acceleration of 2 gn is then maintained until
the frequency is increased N/A
to 200 Hz. /%f T KHith, &SN : MTHzZ
THEG DR R Lon R S ORI B S 45% 9 18Hz,
SRIGHIRIE R FF/E0.8mm (i fmFs1.6mm) Jf:
SN B B RN ik B 2gn (BFR 41N
25Hz), R ORI L OR KR AE 2gn B2 SR 4

JNn%|200Hz.
Cells and batteries meet this requirement if No leakage, no venting, no
there is no leakage, no venting, no disassembly, no rupture and no

disassembly, no rupture and no fire during the |fire. / £IR. TLEMH. 4>
test and after the test and if the open circuit |, T2l ML KILE .,
voltage of each test cell or battery directly
after testing in its third perpendicular The data see table T.3.
mounting position is not less than 90% of its | / yisA %4 0,32 T.3.
voltage immediately prior to this procedure.
The requirement relating to voltage is not P
applicable to test cells and batteries at fully
discharged states./HL S FIFEIIWAF & 23R . T
FUERR. TolR. TCEM. . Tohi
AR TCH KIS s HL R Bt I PR T B
FEAME T BT % R 90%..  BEIRSE T H
J777 TH] PR B SR ANE F T 76 4 J0H S5 1R LR AT
.

38.3.4.4 Test T.4: Shock/Md; P

%4i'5: BCTC/RF-BAT-006 Page 7 of 22 fAS: Al
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ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1

2% #kIClause |#Fr7HE% >R/ Requirement + Test #553 | Result H|5E 1 Verdict

Test cells and batteries shall be secured to
the testing machine by means of a rigid
mount which will support all mounting
surfaces of each test battery.

Each cell shall be subjected to a half-sine
shock of peak acceleration of 150 gn and
pulse duration of 6 milliseconds. Alternatively,
large cells may be subjected to a half-sine
shock of peak acceleration of 50 gn and pulse
duration of 11 milliseconds.

Each battery shall be subjected to a half-sine
shock of peak acceleration depending on the
mass of the battery. The pulse duration shall
be 6 milliseconds for small batteries and 11
milliseconds for large batteries. The formulas P
below are provided to calculate the
appropriate minimum peak accelerations. /U4
Al BIFEERIE B A AR A r i/ HUESRE R, A
T il N 1% 28 52 Ve A1 N3 52 D9 150gn BA K ik
YT T 9 emsH S E 3L, A4h, KA/
FL AR IV 127 8 52 WA AR N JE 9 50gn DA k¢
SR [ 9 11ms i 1 sZ .

B> FE LK 52 31— A2 1 9K bl R AR
FERURT M R . X T /NE L, kR
ZEINF A NGZEAD, 0T RBIH, ki 1]y
11240, TR a2 sCR R S 2 i B
WA i

Battery Minimum peak acceleration Pulse 150gn
duration

150 gn or result of formula

Small Acceleration(gn)= 100850
batteries \' mass 6 ms

Acceleration gn
whichever is smaller

50 gn or result of formula P
Large Acceleration(gn)= 30000 1
batteries mass ms

Acceleration gn
whichever is smaller

*Mass is expressed in kilograms
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ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1

2% #kIClause |#Fr7HE% >R/ Requirement + Test #553 | Result H|5E 1 Verdict

Cells and batteries meet this requirement if No leakage, no venting, no
there is no mass loss, no leakage, no venting, |disassembly, no rupture and no
no disassembly, no rupture and no fire and if |fire. / LR TLEMW. Lo

the open circuit voltage of each test cell or i, TCREZILI R T E KL%
battery after testing is not less than 90% of its

voltage immediately prior to this procedure. | The data see table T.4.
The requirement relating to voltage is not | MAEE KT 4.
applicable to test cells and batteries at fully p
discharged states.

[ BT AT G 2K TR ER . oW
W TEW. oo, BRI TGE K
G FORS BRI S AT AT
AT % FLH FI90%

BTG T F A 77 T B SESRANE H T 58 2 L S
1) FLE AT L

38.3.4.5 Test T.5: External short circuit/4hE5%E B P

The cell or battery to be tested shall be shall
be temperature stabilized so that its external
case temperature reaches 57+4°C and then
the cell or battery shall be subjected to a short
circuit condition with a total external
resistance of less than 0.1 ohm at 57+4°C.
This short circuit condition is continued for at
least one hour after the cell or battery external P
case temperature has returned to57+4°C. /#£
R SE IR FE R e AE57+4°C,  DUMERE b
T EIL EI57+4°C, SRJEHFE S E AR /S
TO.LRRARH 2 L BEL ] B AT A %, FF Al R A0
Fi BEVK R B57+4°C 2 5 R FFH HIRAS L/
PAE o

Cells and batteries meet this requirement if No disassembly, no rupture and
their external temperature does not exceed no fire during the test and within
170 °C and there is no disassembly, no six hours after the test./78 i
rupture and no fire during the test and within T BeAIE R, AR
six hours after the test./ 5 Fl L L7 A 2 B R 170°C, 3 FLIE4

K ML FEF AR G640, AhR | ; S P
. . . filts TCHERAMTE KIME KA
B REEE170°C, FEH AR, FMERIE = :
BB RA.
The data see table T.5.
1 A H s WAET .5,
38.3.4.6 Test T.6: Impact / Crush/#E&/FFE N/A
Test procedure — Impact (applicable to Pouch cell/4:4K /s
cylindrical cells greater than or equal to 18 N/A
mm in diameter) /& (& A T HAK TEEET
18mm i [ HAES)

%4i'5: BCTC/RF-BAT-006 Page 9 of 22 fAS: Al
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BCTG TEST Report No.: BCTC19120013208

ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1

2% #kIClause |#Fr7HE% >R/ Requirement + Test #553 | Result H|5E 1 Verdict

The sample cell or component cell is to be
placed on a flat smooth surface. A 15.8
mm=0.1mm diameter, at least 6 cm long, or
the longest dimension of the cell, whichever is
greater, Type316 stainless steel bar is to be
placed across the centre of the sample. A 9.1
kg+0.1 kg mass is to be dropped from a
height of 61+2.5 cm at the intersection of the
bar and sample in a controlled manner using
a near frictionless, vertical sliding track or N/A
channel with minimal drag on the falling
mass. The vertical track or channel used to
guide the falling mass shall be oriented 90
degrees from the horizontal supporting
surface. PR St JBCE — NP OGP i E.
H—H1EN15.8 mm+0.1mm, KEANT
6cm 316 AN AN AL i P I E S, K
—JFi 8 N9.1 kg+0.1 kg EXI M 61+2.5 cm
e L TR i

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface
and perpendicular to the longitudinal axis of
the 15.8 mm=0.1mm diameter curved surface
lying across the centre of the test sample.
Each sample is to be subjected to only a N/A
single impact. /452 d FE i, DR 5
H )RR AT I SRR O B B A2 15.8
mmz0.1mm&5 iR MM NATEE . F—
i AR — .

Test Procedure — Crush (applicable to Pouch cell/& K B
prismatic, pouch, coin/button cells and
cylindrical cells not more than 18 mm in P
diameter). /55 % (& TRAEE . £24R, B/
ST HLE N ELAR AN I 18mm ) [ A L)
A cell or component cell is to be crushed
between two flat surfaces. The crushing is to
be gradual with a speed of approximately 1.5
cm/s at the first point of contact. The crushing
is to be continued until the first of the three o)
options below is reached. /K F 5 iCEE B 4T
T2 55 5, FE ) BEIZER, 1R — A%
ik i b (PR K20 1.5emls. B RS
17, HBHIR =R —

(a) The applied force reaches 13kN+0.78kN;

i Ji1 77325 1) 13kN+0. 78KN P
(b) The voltage of the cell drops by at least N/A
100 mV; /Ff b i) HLE T B 222 100mV

(c) The cell is deformed by 50% or more of its

original thickness. /H3jth A% T2 18 Ji7 46 5 B 1) N/A

50%LA L.

%4#'5: BCTC/RF-BAT-006 Page 10 of 22 fA: Al
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ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1

2% #kIClause |#Fr7HE% >R/ Requirement + Test #553 | Result H|5E 1 Verdict

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A
button/coin cell shall be crushed by applying
the force on its flat surfaces. For cylindrical
cells, the crush force shall be applied P
perpendicular to the long itudinalaxis. /# £
EARR F R B AN B B P — TRt s . AL 4T/ T
PSR N A 2 B3 11 ) R S A NS
A LR 7 T it

Each test cell or component cell is to be
subjected to one crush only. The test sample
shall be observed for a further 6 h. The test
shall be conducted using test cells or

component cells that have not previously P
been subjected to other tests./AEANFE S AR A2
R, IFHREZ k. HESHRE
it N B U 226/ N
Cells and component cells meet this No disassembly, no rupture and
requirement if their external temperature does | no fire during the test and within
not exceed 170°C and there is no six hours after the test./7& it
disassembly and no fire during the testand | fep D)L & 2 G640 /NN, 43
within six hours after this test. /RS2 | e g S 170° C, FRATLA P
Re AMKHEFEF LK Z RO NN, SMR |, T es kg R,
IREEAEIS170°C, I HIEHMEMIE KIS
KA. The data see table T.6.
[ A S WART .6,
38.3.4.7 Test T.7: Overcharge/ 3% # P

The charge current shall be twice the
manufacturer's recommended maximum
continuous charge current. Tests are to be
conducted at ambient temperature. The
duration of the test shall be 24 hours. The P
minimum voltage of the test shall be as
follows: /TEZH T, DA% B i1 B E AR B
RFFEE 7 AL A i FE F, I ) D924/
o IR/

(a) When the manufacturer's recommended | The voltage of the test is 8.4V,

charge voltage is not more than 18V, the and the current is 4.0A.

minimum voltage of the test shall be the [ WA FE IR 8.4V, HLif N4.0A.

lesser of two times the maximum charge

voltage of the battery or 22V/. /{1 5l i% i &= P

PRI 70 HL L R AN 18V, AU ) /N 7 F
PR 7 2 A 3 PR B AR PR i K 7 P P ) 7RG 35 B
B2V BN .

(b) When the manufacturer's recommended
charge voltage is more than 18V, the
minimum voltage of the test shall be 1.2 times
the maximum charge voltage. /41 5 i & i = N/A
PRI 7S L L R AR 18V, AT 85 /N 78 L F
s [N AZ s 1] 32 P B R FR) B K 78 P RIS O 1.2

fifo

%4#'5: BCTC/RF-BAT-006 Page 11 of 22 fA: Al
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ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1

2% #kIClause |#Fr7HE% >R/ Requirement + Test #553 | Result H|5E 1 Verdict

There is no disassembly and no fire during No disassembly and no fire.
the test and within seven days after the test. / |/ 50k, TLE KR KA.

FEDR A AR e UG TR, B TS 4 AN =
TE KR The data see table T.7.
I s WART. 7,
38.3.4.8 |Test T.8: Forced discharge/3& i P

Each cell shall be forced discharged at
ambient temperature by connecting it in
series with a 12V D.C. power supply at an
initial current equal to the maximum discharge
current specified by the manufacturer. /7€ =5
T, KBS sEERAE 12V B L AT
SRR, I B R IR B A RS HTAG FELIR
i 3 P LR F) A KT L L

The specified discharge current is to be
obtained by connecting a resistive load of the
appropriate size and rating in series with the
test cell. Each cell shall be forced discharged
for a time interval (in hours) equal to its rated
capacity divided by the

initial test current (in ampere). /45 % (1) HL
I ER A I S B AR A /N T 2R 1)
SRRSO R SR BRI ] (AN
NBIUE A B R DAV AE IR (2 55)

There is no disassembly and no fire during No disassembly and no fire.
the test and within seven days after the test./ | /M TE KL R KA.
FEM AN TS BE TR N, RS TG 23 il A P
T KR K- The data see table T.8.
1 A H A KT .8,

%4#'5: BCTC/RF-BAT-006 Page 12 of 22 fA: Al
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T.1. Altitude simulation = Bl

Pre-testiX4s il After testit i 5 Mass Voltage after
The state of loss test/Voltage
cells No. Mass Voltage Mass | Voltage R pre-testg Result
R i ol I \ 2
pegks | R | R AE ) BRI ) T g |
@ V) )] ) (%) % BT LI (%)
. 01 | 41.344 | 4.186 | 41.343 | 4.182 | 0.002 99.904 Pass &%
at first cycle,
in fully 02 | 41.159 | 4.185 | 41.159 | 4.182 | 0.000 99.928 Pass &%
d
C:gtgei 03 | 40.980 | 4.184 | 40.979 | 4.181 | 0.002 99.928 Passrik
FIIER G 04 41.237 | 4.185 | 41.236 | 4.184 | 0.002 99.976 Pass&i%
‘\«H‘ N \j‘t‘
R 05 | 41.336 | 4.186 | 41.336 | 4.185 | 0.000 99.976 Pass# i
after 25 06 | 41.283 | 4.186 | 41.282 | 4.183 | 0.002 99.928 Pass &k
Cyc'iisfjﬁ‘f'”g 07 | 41.348 | 4.184 | 41.347 | 4.179 | 0.002 99.880 Pass& ik
charged 08 | 41.126 | 4.185 | 41.123 | 4.182 | 0.007 99.928 Pass&r ik
states 09 | 41204 | 4185 | 41204 | 4178 | 0.000 99.833 Pass ik
1E25K G Ja
HRA 10 | 41.357 | 4.184 | 41.356 | 4.181 | 0.002 99.928 Pass&r ik
Notes y¥%&: Ambient temperature P E5iE 5 22.3°C
T.2. Thermal testiE EFR%
Pre-testit 3% iy After testitle 5 Mass Voltage after
The state of loss test/Voltage
No. Mass Voltage Mass | Voltage o ) g Result
cells o 2 . - TR pre-test "
B S A I I B B S B =Y
@ (V) )] % (%) 6 FL T (%)
. 01 | 41.343 | 4.182 | 41.342 | 4.139 | 0.002 98.972 Pass &tk
at first cycle,
in fully 02 | 41.159 | 4.182 | 41.157 | 4.138 | 0.005 98.948 Pass &tk
ngtgeesd 03 | 40979 | 4181 | 40.978 | 4.139 | 0002 98.995 Pass&ik
B—IEA G 04 41.236 | 4.184 | 41.234 | 4.141 0.005 98.972 Pass &
‘\—H— N ‘j{t‘
RS 05 41.336 | 4.185 | 41.335 | 4.142 0.002 98.973 Pass &
after 25 06 | 41.282 | 4.183 | 41.280 | 4.139 | 0.005 98.948 Pass &tk
Cyc'iflsfjlrl‘f'”g 07 | 41.347 | 4179 | 41.345 | 4.137 | 0.005 98.995 Pass i
charged 08 | 41.123 | 4.182 | 41.122 | 4.138 | 0.002 98.948 Pass &%
Ftates 09 | 41294 | 4178 | 41293 | 4137 | 0.002 99.019 Pass £
TE25K I J5
FEFIRAS 10 | 41.356 | 4.181 | 41.354 | 4.138 | 0.005 98.972 Pass &tk
Notes ¥E¥R: Ambient temperature JR355 J&: 21.7°C

%4#'5: BCTC/RF-BAT-006 Page 13 of 22 fA: Al
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T.3. Vibration#&3}

Pre-testiX4s il After testit i 5 Mass Voltage after
The state of loss test/Voltage
cells No. Mass Voltage Mass | Voltage R pre-testg Result
R i il I \ %
pegks | R | R AE ) BRI ) T g |
© V) © V) | ) | i)
. 01 | 41.342 | 4.139 | 41.342 | 4.138 | 0.000 99.976 Pass& s
at first cycle,
in fully 02 | 41.157 | 4.138 | 41.156 | 4.138 | 0.002 100.000 Pass& s
Cgtaartgeesd 03 | 40978 | 4139 | 40977 | 4139 | 0.002 100.000 Pass ik
BRERE | 04 | 41234 | 4.141 | 41.234 | 4.139 | 0.000 99.952 Pass& s
‘\—H— N \i;
RS 05 41.335 | 4.142 | 41.335 | 4.141 0.000 99.976 Pass &
after 25 06 | 41.280 | 4.139 | 41.279 | 4.138 | 0.002 99.976 Pass& ik
Cyc'iflsfjlrl‘;'”g 07 | 41.345 | 4.137 | 41.343 | 4.137 | 0.005 100.000 Pass&r i
charged 08 | 41.122 | 4.138 | 41.121 | 4.137 | 0.002 99.976 Pass& i
states 09 | 41203 | 4137 | 41203 | 4.136 | 0.000 99.976 Pass# ik
TE25 5 5
IR A 10 | 41.354 | 4.138 | 41.353 | 4.136 | 0.002 99.952 Pass& i
Notes y¥%&: Ambient temperature P E5IR 5 22.4°C
T.4. Shock
Pre-testi 46 Aij After testit % 5 Mass Voltage after
The state of loss test/Voltage
cells No. Mass Voltage Mass | Voltage T pre—testg Result
4 = it e | &
Pemakas | S| RE | OBE | BRSO RE | | ppemmmag | 08
© V) © V) | e | iR
. 01 | 41.342 | 4.138 | 41.342 | 4.138 | 0.000 100.000 Pass& s
at first cycle,
in fully 02 | 41.156 | 4.138 | 41.155 | 4.138 | 0.002 100.000 Pass? s
h
ngtgeid 03 | 40977 | 4139 | 40977 | 4.139 | 0.000 100.000 Pass &
E—UEN e 04 41.234 | 4.139 | 41.234 | 4.139 | 0.000 100.000 Pass &k
e y ‘j\(\
LRSS 05 | 41.335 | 4.141 | 41.335 | 4.140 | 0.000 99.976 Pass& s
after 25 06 | 41.279 | 4.138 | 41.278 | 4.138 | 0.002 100.000 Pass& s
Cyc'iisfslrl‘f'”g 07 | 41343 | 4137 | 41343 | 4.137 | 0.000 100.000 Passér
charged 08 | 41.121 | 4.137 | 41.121 | 4.137 | 0.000 100.000 Pass&is
states 09 | 41293 | 4136 | 41.293 | 4.136 | 0.000 100000 | Passtfs
TE25 G Ja
FETOIRAS 10 | 41.353 | 4.136 | 41.353 | 4.135 | 0.000 99.976 Pass& s
Notes #E¥R&: Ambient temperature S35 & : 23.1°C
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T.5. External short circuit 754 5%

The state of cells No. External Peak temperature(C) Result
FE AR AS %5 HA, 7 3 T e e i P2 (°C) PN
01 58.3 Passtrig
at first cycle, in fully 02 58.1 Pass& %
%iﬁ;\%e}‘%g?%e%% 03 58.2 Pass %
= 04 58.4 Passtrig
05 58.3 Passtrig
after 25 cycles 06 58.1 Pass& %
Ceh”;gg " tg‘t”eﬁ 07 58.3 Pass 2%
E25 VYA i etk 08 58.0 Pass & fif
& 09 58.1 Pass i
10 58.3 Pass&ié
Notes y:8: Ambient temperature ¥F155 i : 23.8°C

T.6:[Jimpact /##5 XCrush /5 &

The state of cells No. External Peak temperature(C) Result
AR 9T P Yt 3 [T B¢ v Ui P (°C) PR
11 253 Pass& %
At first cycle at 50% N
of the design rated 12 25.4 Pass &k
capacity N
P 13 25.6 PassH 1%
TES— IR T S 3 -
Ja RIS AIUE 75 A 14 253 Pass& %
50% )i FEIRAS
15 2592 Pass&#%
16 Pass &%
After 25 cycles 25.7 i
ending at 50% of the 17 25 6 Pass& &
design rated i
capacity 18 25.4 Pass&#%
25K FR TR JE A A AR A
FRAE 2 8 N50%1) 19 25.6 Pass &
fif HRAS
20 25.5 Pass %

Notes {:%&: Ambient temperature ¥ 356 & 22.7°C
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T.7. Overchargeit

Report No.: BCTC1912001320B

The state of cells No. Result
FEmRAS DT 45
21 Pass &%
at first cycle, in fully charged states 22 Pass &%
— KB JE I RS 23 Pass s
24 Pass& %
after 25 cycles ending in fully 25 Pass&#%
charggd states 26 Pass &tk
FE25 R AEH Ja i R R
27 Pass &k
28 Pass i
Notes y:8: Ambient temperature ¥F 155 i : 23.6°C
T.8. Forced dischargeig&l s
The state of cells No. Result
FERRE 455 g
29 Passtrté
30 Passtrié
31 Pass &%
32 Pass &%
at first cycle, in fully discharged 33 Pass &%
states
B UAEI R 5 RO LR 34 Passtiit
35 Pass& %
36 Pass& %
37 Pass &k
38 Pass &k
39 Pass &k
40 Passtri®
41 Pass& 1%
42 Pass& 1%
after 25 cycles ending in fully 43 Pass &4
discharged states
(£ 2B YRR I 55 2O IRAS 44 Pass it
45 Pass& 1%
46 Pass &%
47 Pass& 1%
48 Pass &%
Notes #E¥R&: Ambient temperature JA 355 J&: 21.9°C
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c Report No.: BCTC1912001320B
RN A
Test Equipment List
R Yy K ULhs) AU A
No. Code Equipment name Type Used (\D
1. BCTC-SA-300 | #2134 / Vibration Tester EV103 \
2. BCTC-SA-301 | JHis v aEe 4l / Shock Tester HSKT10 \
I I Y ;
3. BCTC-SA-302 %/WE&EWI’]‘%M&EEM*[L/ Altitude GX-3020-7 \/
Simulation Tester
B A T A BRI
A BCTC-SA-305 IR A5 IR R B8 ML / Thermal Control GX-6055-B N
Short Tester
5. BCTC-SA-346 | Hijth £ kI HL/ Crush Tester BE-6045-2T \
(m R EN =N =N Paozas H
6. BCTC-SA-309 T FE R IEREVE RS / Temp & Humi. EX'3000-80LT N
Chamber
TS, corrrryr e ,
7 BCTC-SA-311 R I 78 5 B 4R 56 4R 1 Explosion GX-FB-200 N
Chamber
lJ.lL\b a3 N H
8. BCTC-SA-314 | JHELI AL / Charging and PBTS-20V5A N
Discharge Tester
Q. BCTC-SA-355 | HiFKF / Electric Scale JJ1523BC v
T PEAE VBRI R 4t/ Battery Testing CT-4002-
10. \BCye-3A-371 system 60V50A-NA v
11. | BCTC-SA-363 | DCE i/ Direct-current IT6502D v
12. BCTC-SA-360 | Hi-F41#k/ Direct-current load IT8512A+ N
13. | BCTC-SA-339 | Zk# milliohmmeter VC480C+ \
JE B 3R AY ;
14. BCTC-SA-357 Z W FE IR Multichannel AT4516 N
temperature tester

T VLA s e T

BRI

Remark: The above equipment are within the calibration cycle.
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+=
7 W
STATEMENT

1. AKARR BT &R EXEGEENTRARIE R T ERE

The equipment lists are traceable to the national reference standards.

2. BMBERZEARBES GME, THEFYLH.

The test report can not be partially copied unless prior written approval is issued from
our lab.

3. E AL BN EAE" K.

The test report is invalid without stamp of laboratory.

4, BAEXER, MEAREF LK.

The test report is invalid without signature of person(s) testing and authorizing.

5. AKRAE 4 25 RAXST BT AR M A S 7B 2o

The test process and test result is only related to the Unit Under Test.

6. REBRFWREREREFEISONECL702547 £ 692 K,
The quality system of our laboratory is in accordance with ISO/IEC17025.

7. st RBEA RN, TEKIREELS RAQRELETIF, &
AR FRE
If there is any objection to report, the client should inform issuing laboratory within 15
days from the date of receiving test report.

Ho ke RYINTE 5 22 AR K AT Skt XA (7] — 36 A Ml el B AR 7 T 1% 205 A 0 A0 K S
IR E 2R A/P.C.: 518103

Address: BCTC Building & 1-2F, East of B Building, Pengzhou Industrial, Fuyuan 1st Road,
Qiaotou Community, Fuyong Street, Bao’an District, Shenzhen, China

FHTE/TEL: 400-788-9558 f£H/FAX: 0755-33229357

W3ik/Internet:  http://www.bctc-lab.com {5 f8/E-Mail: bctc@bcte-lab.com.cn

HOKHOKOK UK IOK
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